

Date/h receipt. 14-MAI-2003(MER) 15:51

5.1, 2, e

14/05/2003 14:01 FAX 5.1, 2, e

DALSOUPLE DIRECT →→→ DALSOUPLE FRANCE

WARRES No. 5.1, 2, e
Page 1 of 1

Test Report

WARRES No. 5.1, 2, e

International Maritime Organisation
Resolution A653 (16) Fire Test Procedures
For Surface Flammability Of Bulkhead, Ceiling
And Deck Finish Materials As
Amended By Resolution MSC 81 (67)

Sponsored By

Dalsouple Direct Limited
PO Box 140
Bridgwater
Somerset
TA5 1HT

Warrington
FIRE
research

